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TEST REPORT

Type examination of the slip resistance in accordance with DIN 51130 and BGR 181
Reference:  Your commission 35049 of 19" July 2006

Test Sample: Floor Matting # 850,
Niru® Cushion-Ease® Open GSII™,
Sample-No F 567

Date of Test: 17" August 2007

Test Equipment: According to your instructions, the slip resistance of the floor covering was
tested with the walking method - ramp test - in accordance with DIN 51130 [Testing of floor coverings;
determination of the anti-slip properties; workrooms and fields of activities with slip danger]. The critical angle of
inclination was found out with the ramp test (see enclosure) with two test persons. The test
persons were calibrated at the same day.

Result of the testing and assessment: The mean acceptance angle of both test persons was
greater than 37°.

According to DIN 51130 and the BG-rule BGR 181, the sample is in assessment group R 13.

Displacement Volume: The evaluation group of displacement volume is V 10.

Validity Period of Test Report: This Test Report is effective, with consideration of all sorts of
modifications in regulations and technical innovations, for a period of five years.

Remark: This Test Report applies to the floor covering with the inspected surface as described
above. The floor matting is coated with a silicon carbide grit surface. The durability of this coating is
not part of the test.

(Prof. Dr. Lehder, Head of Department) (Dipl.-Ing. Windhével, Head of Laboratory)

Enclosure: Measuring device ramp test and groups of assessment according BGR 181
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PRUFBERICHT

Baumusterpriifung der Rutschhemmung gemaf DIN 51130 und BGR 181
Bezug: Ihr Auftrag 35049 vom 19.07.2006

Probe: Arbeitsplatzmatte # 850,
Niru® Cushion-Ease® Open GSHI™,
Proben-Nr. F 567

Priifdatum: 17.08.2007

Priifdurchfiihrung: Die Priifung der rutschhemmenden Eigenschaften des Bodenbelags erfolgte
gemal der DIN 51130 (Prifung von Bodenbelédgen - Bestimmung der rutschhemmenden Eigenschaft -
Arbeitsraume und Arbeitsbereiche mit Rutschgefahr, Begehungsverfahren - Schiefe Ebene) und der
Berufsgenossenschaftlichen Regel BGR 181. Der kritische Neigungswinkel auf der Schiefen
Ebene (vgl. Anlage) wurde mit 2 Prifpersonen ermittelt. Die Priifpersonen wurden am gleichen
Tag kalibriert.

Priifergebnis und Bewertung: Der korrigierte mittlere Akzeptanzwinkel betrug gréRer 37°.

Die Probe entspricht der Bewertungsgruppe R 13.

Verdridngungsraum: Die Probe entspricht der Klasse des Verdrangungsraumes V 10.

Giiltigkeitsdauer: Mit Riicksicht auf mégliche Anderungen im Vorschriftenwesen und technische
Neuerungen ist das Priifzeugnis auf die Dauer von 5 Jahren befristet.

Hinweis: Dieser Prifbericht gilt fur das o. g. Produkt in Verbindung mit der Ausfiihrung der
gepriften Oberflachenstruktur. Die Arbeitsplatzmatte ist mit einer Siliciumcarbid-Kérnung
beschichtet. Die Dauerhaltbarkeit dieser Beschichtung ist nicht Teil der Priifung.

(Prof. Dr. Lehder, Fachgebietsleiter) (Dipl.-Ing. Windhével, Laborleiter)

Anlage: Erlduterungen zur Prifeinrichtung gemaf BGR 181



